
 

 

MAGNA WATER DISTRICT AGENDA  

FOR THE 

REGULAR BOARD MEETING  

10:00 AM  

THURSDAY OCTOBER 9, 2025  
8885 W 3500 S, MAGNA, UT 84044 

GENERAL OFFICE BUILDING 

(801)250-2118  Fax(801)250-1452 



OCOTBER 9, 2025 
REGULAR BOARD MEETING AGENDA 

MAGNA WATER DISTRICT 
______________________________________________ 

MEETING DATE:    October 9, 2025, at 10:00 am 
LOCATION:    8885 W 3500 S, MAGNA, UT, GENERAL OFFICE BUILDING 
 
A. Call to Order 
 
B. Public, Board and Staff join in the Pledge of Allegiance 
 
C. Welcome the Public and Guests 
 
D. Public Comment 
 
 Written requests that are received – Please do not take over three minutes due to time 

restraints for other individuals and the Board. 
[...]
7 PROPOSED PROJECT / RECOMMENDED ALTERNATIVE ..................................... 42 
7.1 Design Considerations ................................................................................................................ 45 
7.1.1 Oxidation Ditch Retrofit................................................................................................................ 45 
7.1.2 New WRF Treatment Process ..................................................................................................... 45 
7.2 Overall Project Implementation Schedule ................................................................................... 48 

 
LIST OF TABLES 
Table 1 Current and Projected Flows ........................................................................................................... 2 
Table 2 Influent Concentrations .................................................................................................................... 2 
Table 3 Per Capita Loading Rates ................................................................................................................ 3 
Table 4 Population Projections ..................................................................................................................... 3 
Table 5 Projected Loads ............................................................................................................................... 3 



 Project Number: 181301651  ii
 

Table 6 Existing and Projected UPDES Permit Limits for Planning ............................................................. 5 
Table 7 Summary of SAP Results ................................................................................................................ 7 
Table 8 Steady State Calibration Results Compared to SAP Results ........................................................ 12 
Table 9 Average Dynamic Calibration Results Compared to Dirunal SAP Results .................................... 14 
Table 10 Validation Results Compared to Historical Results ..................................................................... 15 
Table 11 Operational Assumptions for the Capacity Analysis .................................................................... 18 
Table 12 Process Modeling Results - Capacity Evaluation ........................................................................ 19 
Table 13 Process Modeling Results - Aeration System Deficiency ............................................................ 19 
Table 14 Surface Aerator Retrofit – Pros and Cons ................................................................................... 21 
Table 15 Blower and Diffuser Equipment – Pros and Cons ....................................................................... 23 
Table 16 Jet Aeration Equipment – Pros and Cons .................................................................................... 25 
Table 17 Aeration Alternatives Cost Summary ........................................................................................... 27 
Table 18 Decision Matrix for Aeration Technology Alternatives ................................................................. 28 
Table 19 Conventional BNR Process – Pros and Cons ............................................................................. 31 
Table 20 Biological Intensification Process – Pros and Cons..................................................................... 34 
Table 21 Aerobic Granular Sludge Process – Pros and Cons.................................................................... 37 
Table 22 Treatment Process Alternatives Cost Summary .......................................................................... 40 
Table 23 Decision Matrix for Treatment Technology Alternatives .............................................................. 41 
 

LIST OF FIGURES 
Figure 1 BioWin Schematic Layout of Existing WRF .................................................................................... 9 
Figure 2 Surface Aerator Calibration – DO Concentration ......................................................................... 10 
Figure 3 Surface Aerator Calibration – Oxidation Ditch Average NH3 & NO3 Concentration ..................... 11 
Figure 4 Initial Diurnal Calibration Results Compared to Hourly WRF Data (DO Probes 1&2) using 2020 
Sewer Master Plan Diurnal Peaking Factors .............................................................................................. 13 
Figure 5 Comparison of Diurnal Peaking Factors using Plant Data (October 2023) and 2020 Sewer 
Master Plan ................................................................................................................................................. 13 
Figure 6 Final Calibration Results Compared to Hourly WRF Data (DO Probes 1&2) using Plant Influent 
Flow Data .................................................................................................................................................... 14 
Figure 7 Diurnal DO Concentration after Surface Aerator Upgrade Kit Installed ....................................... 16 
Figure 8 Current and Projected Influent BOD Loads .................................................................................. 17 
Figure 9 Current and Projected Influent TKN Loads ................................................................................... 17 
Figure 10 Surface Aerator Retrofit Concept Plan ....................................................................................... 22 
Figure 11 Blower and Diffuser Retrofit Concept Plan ................................................................................. 24 
Figure 12 Jet Aeration Retrofit Concept Plan ............................................................................................. 26 
Figure 13 Activated Sludge (A2O) Concept Site Plan ................................................................................ 32 
Figure 14 Activated Sludge (A2O) Process Flow Diagram ......................................................................... 33 
Figure 15 Biological Intensification Concept Site Plan ............................................................................... 35 
Figure 16 Biological Intensification Process Flow Diagram ........................................................................ 36 
Figure 17 Aerobic Granular Sludge Concept Site Plan .............................................................................. 38 
Figure 18 Aerobic Granular Sludge Process Flow Diagram ....................................................................... 39 
Figure 19 Recommended Alternative Concept Site Plan ........................................................................... 43 
Figure 20 Recommended Alternative Process Flow Diagram .................................................................... 44 
Figure 21 Overall Project Implementation Schedule .................................................................................. 49 
 

LIST OF APPENDICES 
Appendix A  2020 Sewer Master Plan 
Appendix B  2021 Technical Memorandum: WWTP Influent Project 
Appendix C  Sampling & Analysis Plan  
Appendix D  Sampling Results 
Appendix E  BioWin Model Setup 



 Project Number: 181301651  iii
 

Appendix F  BioWin Model Results  
Appendix G  Condition Assessment 
Appendix H  Cost Estimates 



 Project Number: 181301651  iv
 

Acronyms / Abbreviations 

A/O Anaerobic/oxic 

A2O Anaerobic/anoxic/oxic 

AA Average annual 

AADF Average annual daily flow 

AOR Actual oxygen requirement 

BNR Biological nutrient removal 

BOD Biological oxygen demand 

BOD5 Five-day biological oxygen demand 

CaCO3 Calcium carbonate 

CMU Concrete masonry unit 

COD Chemical oxygen demand 

DO Dissolved oxygen 

EDR Electrodialysis reversal 

ffCOD Flocculated and filtered chemical oxygen demand 

HP Horsepower 

hr Hour 

lb Pounds  

lb/d Pounds per day 

lb/hr Pounds per hour 

MCC Motor control center 

MG Million gallons  

mg/L Milligrams per liter 

MGD Million gallons per day 

MLSS Mixed liquor suspended solids 

MLVSS Mixed liquor volatile suspended solids 

MM Maximum month 

MMF Maximum month flow 

MWD or District Magna Water District 

N Nitrogen 

NA Not applicable 

NH3 Ammonia 

NO2 Nitrite 

NO3 Nitrate 

O&M Operation and maintenance 

O&P Overhead and profit 

O2 Oxygen 



 Project Number: 181301651  v
 

OP Orthophosphate 

OPCC Opinion of probable construction cost 

Oxygen transfer rate OTR 

P Phosphorus 

PAO Phosphorus accumulating organisms 

PFD Process flow diagram 

PHF Peak hour flow 

ppd Pounds per day 

ppcd Pounds per capita per day 

RAS Return activated sludge 

S Sulfur 

SAP Sampling and Analysis Plan 

SOTR Standard oxygen transfer rate 

SRT Solids retention time 

SVI Solids volume index 

TBEPL Technology Based Effluent Phosphorus Limit 

TIN Total inorganic nitrogen 

TKN Total Kjeldahl Nitrogen 

TN Total nitrogen 

TP Total phosphorus 

TRC Total residual chlorine 

TS Total sulfur 

TSS Total suspended solids 

UDWQ Utah Division of Water Quality 

UPDES Utah Pollutant Discharge Elimination System 

UV Ultraviolet 

VSS Volatile suspended solids 

WAS Waste activated sludge 

WEF MOP 31 Water Environment Federation’s Manual of Practice No. 31 

WRF Water Reclamation Facility 

 



DRAFT 
1 Introduction 

 Project Number: 181301651  1
 

1 Introduction  

Magna Water District (MWD or District) provides drinking water and wastewater collection and treatment 

services to Magna, Utah as well as small portions of West Valley City and Salt Lake City. For wastewater 

treatment, MWD treats an average flow of 2.7 million gallons per day (MGD) with an activated sludge 

system consisting of a headworks, two oxidation ditches, three secondary clarifiers, two chlorine contact 

basins, and mechanical dewatering. Most of the water reclamation facility (WRF) was constructed in 1985 

for an average annual design flow capacity of 3.3 MGD. Two main trunk lines convey wastewater from 

east and west sides of the service area to the WRF by gravity. Treated wastewater currently flows into the 

Great Salt Lake via a series of manmade and natural waterways. MWD recently added a tertiary 

treatment filtration system to the WRF to meet Type I reuse requirements to provide customers with 

secondary water for irrigation purposes. 

MWD hired Stantec to conduct a master plan update in response to recent challenges being faced at their 

WRF. The major concern is the organic treatment capacity of the WRF due to an increase in biological 

oxygen demand (BOD) loadings that are higher than anticipated in previous planning studies. MWD 

operations staff feel they have very little spare capacity with the aeration system, especially if an aeration 

unit goes out of service due to failure or required maintenance. In addition to this immediate capacity 

review, MWD would like to begin master planning for future capacity needs and the repair or replacement 

of aging treatment infrastructure. The specific objectives of this master plan are as follows: 

• Establish the flow and loading projections and anticipated regulatory needs that will serve as the 

basis of design for this planning effort. 

• Identify organic treatment capacity limitations within the WRF using process modeling and 

determine if additional treatment capacity is needed. 

• Evaluate alternatives to increase aeration capacity within the existing secondary treatment 

process. 

• Provide a condition assessment of existing WRF infrastructure, including a recommended repair 

and replacement schedule. 

• Recommend a future treatment process alternative and overall long-term strategy to replace aged 

infrastructure and meet future capacity and regulatory requirements. 



DRAFT 
2 Existing Water Reclamation Facility Evaluation 

 Project Number: 181301651  2
 

2  Existing Water Reclamation Facility Evaluation  

2.1 Flow and Load Analysis  

Stantec performed a flow and load analysis to help establish the baseline criteria to be used in the 

planning effort. This master plan covers a planning period to 2060.  

2.1.1 FLOWS 

Flow data was compiled and evaluated to determine the average annual daily flow (AADF), maximum 

month flow (MMF), and peak hour flow (PHF) that sets the basis of design for this master plan. Current 

AADF and MMF shown in Table 1 are based on 2023 plant operating data. The existing influent pump 

station is undersized, preventing measurement of the current PHF. 2035 and 2060 MMF are the most 

recent flow projections provided by the District (November 2024). 2035 and 2060 AADF and PHF were 

calculated using the peaking factors (1.0 for AADF, 1.25 for MMF, and 2.0 for PHF) from the 2020 Sewer 

Master Plan (Appendix A) and 2021 Technical Memorandum: WWTP Influent Project (Appendix B).  

Table 1 Current and Projected Flows 

 Units Current (2023) 2035 2060 

Average Annual Daily Flow (AADF) MGD 2.7 2.7 3.4 

Maximum Month Flow (MMF) MGD 2.9 3.4 4.3 

Peak Hour Flow (PHF) MGD - 5.4 6.8 

The latest flow projections have decreased from the flow projections presented in the 2020 Sewer Master 

Plan and 2021 Technical Memorandum where a 2060 PHF of 8 MGD was identified. The new influent 

pump station currently under construction at Magna WRF was also designed for 8 MGD. Thus, a 2060 

PHF of approximately 8 MGD was used in master planning the Magna WRF site. 

2.1.2 LOADS AND CONCENTRATIONS 

Influent concentrations of five-day biological oxygen demand (BOD5), total suspended solids (TSS), 

ammonia (NH3), and total phosphorus (TP) were also evaluated from the 2023 plant operating data so 

that the design mass loads for these constituents could be predicted. The design concentrations are 

summarized in the table below. The influent BOD5, TSS, NH3, and TP concentrations are consistent with 

typical values for municipal wastewater. 

Table 2 Influent Concentrations 

 Units BOD5 TSS NH3 TP 

Average  mg/L 249 257 31.2 6.23 

Maximum Month  mg/L 333 340 35.4 6.54 



DRAFT 
2 Existing Water Reclamation Facility Evaluation 

 Project Number: 181301651  3
 

Per capita loading rates were developed by combining the influent concentrations in Table 2, the 2023 

average design flow rate, and the 2023 service population. Per capita loading rates in pounds per capita 

per day (ppcd) are summarized in Table 3. 

Table 3 Per Capita Loading Rates 

 Units BOD5 TSS NH3 TP 

Average  ppcd 0.148 0.153 0.019 0.004 

Maximum Month  ppcd 0.198 0.202 0.021 0.004 

Mass loads in pounds per day (ppd) were developed by multiplying the per capita loading rates in Table 3 

and the latest District population projections (provided in November 2024) shown in Table 4. Projected 

influent loads are summarized in Table 5. 

Table 4 Population Projections 

Year Population 

2025 39,360 

2030  43,140 

2040 50,260 

2060 66,140 

Table 5 Projected Loads 

 Projected 2025 
Loads (ppd) 

Projected 2030 
Loads (ppd) 

Projected 2040 
Loads (ppd) 

Projected 2060 
Loads (ppd) 

Influent BOD5   

Average  5,820 6,380 7,430 9,780 

Maximum Month  7,780 8,530 9,940 13,100 

Influent TSS  

Average  6,020 6,600 7,690 10,100 

Maximum Month  7,950 8,710 10,100 13,400 

Influent NH3  

Average  731 801 933 1,230 

Maximum Month  828 907 1,060 1,390 

Influent TP  

Average  146 160 186 245 

Maximum Month  153 168 195 257 

 



DRAFT 
2 Existing Water Reclamation Facility Evaluation 

 Project Number: 181301651  4
 

2.1.3 PERMIT REQUIREMENTS    

Although Magna WRF has complied with the Utah Pollutant Discharge Elimination System (UPDES) 

permit limits, operations staff must watch and manage compliance for total phosphorus carefully. 

Compliance on these parameters will continue to be a challenge as the Technology Based Effluent 

Phosphorus Limit (TBEPL) of 1.0 mg/L total phosphorus went into effect January 1, 2025, and it is 

anticipated that future permits will include total nitrogen (TN) or total inorganic nitrogen (TIN) removal 
[...]
percentages for items such as site work, electrical and instrumentation, contingency, contractor overhead 

and profit (O&P), and engineering. These percentages are based on past project history for similar 

wastewater projects.  

It should be noted that the costs developed in this section are Class 5 cost estimates (AACE International 

Recommended Practice No 18R-97). Class 5 estimates are high level and prepared based on very limited 

information and subsequently have a wide accuracy range. For initial screening and comparisons of 

technologies, this approach is appropriate. All capital cost opinions are based on typical observations of 

construction costs observed in the 2025 time period. Future project costs should be escalated with an 

appropriate inflation factor. 

The total estimated project costs for the treatment process alternatives are presented in Table 22. 

Additional cost summary information can be found in Appendix H.  

Table 22 Treatment Process Alternatives Cost Summary 

Alternatives Direct Cost Indirect Cost 
Total Estimated 

Project Cost 

Alternative 1 - Activated Sludge (A2O)  $          30,460,000   $          60,490,000   $          90,950,000  

Alternative 2 - Biological Intensification   $          32,181,000   $          63,909,000   $          96,090,000  

Alternative 3 - Aerobic Granular Sludge  $          29,712,000   $          58,998,000   $          88,710,000  

Notes: 



DRAFT 
6 Treatment Alternatives Analysis 

 Project Number: 181301651  41
 

(1) Opinion of Probable Construction Cost (OPCC) Class 5 cost estimate. 

(2) All costs include engineering fees and 25 percent construction contingency. 

(3) All costs are for treatment to future permit limits (TP < 1.0 mg/L and TIN < 10 mg/L). 

(4) Approximately 9 percent of the direct cost for each alternative is attributed to existing equipment replacement. 

6.2 Decision Matrix  

In order to provide a recommendation on a preferred treatment technology, a decision matrix was 

developed to evaluate the alternatives based on non-economic factors such as treatment performance, 

footprint, and ease of O&M. The results of this evaluation are shown in Table 23. Each alternative is 

scored out of 100 points possible, with points possible for each category weighted based upon 

importance. Alternatives judged to score best in each category receive full points. 

Based on the comparison of the alternatives, the A2O alternative was the most favorable. A2O is a 

proven technology with numerous installations at both small and large plants. Aerobic granular sludge 

and biological intensification are newer technologies with less installations in the United States. Aerobic 

granular sludge technology operates at high MLSS values (typically 8,000 mg/L) compared to A2O 

(typically 4,000 mg/L). Biological intensification can operate at higher MLSS values compared to A2O due 

to the denser particles produced by the hydrocyclones. A2O and aerobic granular sludge are anticipated 

to provide similar nutrient removal capabilities as the granule structure provides anaerobic, anoxic, and 

aerobic regions similar to A2O. Overall site footprint for the aerobic granular sludge option is anticipated 

to be the smallest, largely because no clarifiers or return sludge pumping are required. Both biological 

intensification and aerobic granular sludge have proprietary system components. However, there are 

multiple vendors available for biological intensification while there is only one vendor for aerobic granular 

sludge (i.e., Aqua-Aerobic Systems). Lastly, O&M for the aerobic granular sludge option is anticipated to 

be somewhat more complex due to the batch cycle operation.  

Table 23 Decision Matrix for Treatment Technology Alternatives 

Evaluation Category 
Description 

Points 
Possible A2O 

Biological 
Intensification 

Aerobic 
Granular Sludge 

     

Proven Technology, Reliability 25 25 22 18 
     
Treatment Performance 
(Operating MLSS, nutrient 
removal) 

25 23 23 25 

     
Smallest Footprint 20 16 19 20 
     
Proprietary System 
Components 

15 15 13 11 

     
Easiest to Operate & Maintain 15 15 14 13 
     
Scoring (higher is more 
favorable) 

100 94 91 87 



DRAFT 
7 Proposed Project / Recommended Alternative 

 Project Number: 181301651  42
 

A workshop was held with MWD staff to discuss the treatment alternatives. The decision was made to 

pursue the A2O alternative for facility upgrade and expansion.  

 

7 Proposed Project / Recommended Alternative  

A wide range of alternatives were considered both for solutions to expand aeration capacity of the 

existing oxidation ditches and for construction of a new WRF treatment process. Based on the 

comparison of aeration alternatives, adding more surface aerators to the oxidation ditches was most 

favorable. Based on the comparison of future WRF treatment alternatives, the A2O alternative was most 

favorable. Figure 19 shows the A2O alternative at the WRF site with the preferred process. Figure 20 

shows the process flow diagram for the recommended WRF alternative.



DRAFT 
7 Proposed Project / Recommended Alternative 

 Project Number: 181301651  43
 

 

Figure 19 Recommended Alternative Concept Site Plan



DRAFT 
7 Proposed Project / Recommended Alternative 

 Project Number: 181301651  44
 

 

 

Figure 20 Recommended Alternative Process Flow Diagram



DRAFT 
7 Proposed Project / Recommended Alternative 

 Project Number: 181301651  45
 

 

7.1 Design Considerations  

7.1.1 OXIDATION DITCH RETROFIT 

The existing aeration system will be expanded with additional units of the same equipment. Eight 60 HP 

Triton® 2.0 units (with 15 HP blowers) will initially be installed to address the current oxygen deficit 

(Phase 1) with four more aerators added in the future as needed (Phase 2). Float mounted aerators are 

recommended as there is limited open bridge space available and to minimize structural modifications 

required. Additionally, it is recommended to upsize the utility transformer and add a new breaker / feed to 

accommodate the equipment loads for twelve new aerators. A new aeration MCC will be located in the 

existing electrical building.  

7.1.2 NEW WRF TREATMENT PROCESS 

7.1.2.1 Influent Pump Station 

A new influent pump station is currently under construction and expected to be completed in 2026. The 

influent pump station will receive all influent flow from the east and west trunk lines and pump it to the 

headworks facilities. The pump station will be an open screw pump design with three pumps (two duty, 

one standby). The pump station has been sized for 8 MGD with one pump out of service, so no additional 

capacity or improvements are required for the master planning. 

7.1.2.2 Headworks  

A new headworks building will be located adjacent to the existing East Headworks building to expand 

treatment capacity. The building design is expected to be a slab on grade with concrete masonry unit 

(CMU) walls. The footprint of the building is estimated to be around 5,220 square feet. The new 

headworks will be made up of a series of unit processes that match the existing East Headworks facility.  

Coarse screens will be the first treatment step to remove large solids and stringy material from the 

incoming wastewater. The screens will be installed in open concrete channels. A total of two parallel flow 

channels are proposed. The type of coarse screen planned is a step screen. This screen has been in use 

at the existing East Headworks building and it is a well proven and reliable design.  

The coarse screens will be followed by a vortex type grit removal system, matching the East Headworks. 

Two units in parallel are planned. They will each be installed in a dedicated concrete tank. Grit is 

collected at the base of the tanks and then pumped to a new grit washing facility. The grit pumps will be 

vertical, vacuum-primed type pumps mounted at the top of each grit chamber. Each grit chamber will 

discharge into a common flow channel that conveys wastewater to the fine screens.  

Rotary drum type fine screens will remove small particulate matter. A total of two screens are planned in 

the new headworks building. Each screen will have its own dedicated washer-compactor to clean, 

compact, and dewater the screenings.  



DRAFT 
7 Proposed Project / Recommended Alternative 

 Project Number: 181301651  46
 

Following the fine screens, wastewater will enter a wet well for an intermediate pump station. The 

intermediate pump station, along with the existing intermediate pump station in the East Headworks, will 

pump to the new secondary treatment process. The new intermediate pump station will include at least 

two submersible type pumps.  

7.1.2.3 Grit Washing Facility 

A grit washing facility is currently under construction and expected to be completed in 2026. The grit 

pumps in the existing East Headworks facility will pump the grit slurry to two grit washing units housed in 

the new building. Grit washing removes any organic material and dewaters the grit prior to disposal. A 

future grit washing facility will need to be constructed to treat the grit slurry from the new headworks 

building described above. The building structural design is intended to be CMU slab on grade foundation. 

Preliminarily, the footprint of the building is expected to be about 1,510 square feet.  

7.1.2.4 Activated Sludge Process 

The anaerobic/anoxic/oxic (A2O) process configuration will be used for biological treatment. The A2O 

process is a type of activated sludge treatment that utilizes sequential anaerobic, anoxic, and aerobic 

stages for simultaneous BOD and phosphorus removal. An anaerobic selector is established by mixing 

and contacting the BOD in the influent wastewater with the RAS in the absence of oxygen causing 

microbes to release any stored phosphorus. In the next step, wastewater is aerated in the oxic zone. 

Phosphorus accumulating organisms (PAOs) uptake soluble phosphorus, the remaining BOD is 

consumed, and ammonia is oxidized to nitrate via nitrifying bacteria. Sludge is either returned upstream of 

the secondary treatment and/or removed with the wasted sludge. The A2O process is a widely used 

wastewater treatment process at both small and large facilities and is favored for its simplicity, high 

efficiency, and low energy consumption. The A2O process will be able to meet the anticipated nutrient 

effluent limits. 

The activated sludge splitter box will receive flow from the intermediate pump stations. Weir gates in the 

splitter box will regulate flow to each of the active process trains. The bioreactors will be arranged in two 

parallel trains. The anaerobic and anoxic zones will include submersible mixers to prevent settling and 

promote homogeneity. The oxic zones will include fine bubble diffusers for aeration. The preliminary 

design locates these basins mostly above grade. Locating the tanks mostly below grade may not be a 

favorable design from a geotechnical perspective due to high groundwater and poor soils. As such, it is 

recommended that the activated sludge tanks be elevated which could be achieved without much 

difficulty from a hydraulic perspective since flow is pumped to these tanks. Effluent from the activated 

sludge process will be collected and distributed to the secondary clarifiers. Three new secondary clarifiers 

will be located to the north of the activated sludge basins.  

Process aeration blowers (two duty, one standby) for the oxic zones will be located in a new blower 

building along with electrical and controls for the bioreactors. RAS and WAS control equipment will be 

located in a new RAS/WAS pump station building which will include duty and standby pumps and flow 

meters. RAS pumps will pump from each clarifier back to the head of the bioreactors. WAS pumps will 

pump the WAS from the RAS line to a new WAS holding tank. The building designs are expected to be a 



DRAFT 
7 Proposed Project / Recommended Alternative 

 Project Number: 181301651  47
 

slab on grade with CMU walls. The footprints of the blower building and RAS/WAS pump station are 

estimated to be around 2,250 and 2,520 square feet, respectively.  

7.1.2.5 Disinfection 

Disinfection of wastewater is required to inactivate pathogens present in the wastewater prior to 

discharge. Disinfection at the existing WRF is accomplished using chlorine in the form of gas, which is 

commonly practiced. Due to the age of the existing disinfection infrastructure, two new chlorine contact 

basins in parallel are proposed. Flow will be introduced into a stilling basin/splitter box from where it will 

flow into each channel. Isolation gates on each channel will allow channels to be taken out of service as 

needed. 

New chlorination equipment will be housed in a new building that will include a separate room for 

electrical and controls equipment. The building structural design is intended to be CMU slab on grade 

foundation. Preliminarily, the footprint of the building is expected to be about 800 square feet. 

The outfall of the existing Magna WRF into Kersey Creek (Outfall 001) and the C-7 ditch (Outfall 002) will 

continue to be used for the new facility. To do so, discharge will be conveyed to a new effluent box 

located downstream of the chlorine contact basins.  

The plant will produce high quality effluent suitable for direct use in a plant or utility water system through 

the WRF. A plant water pump station will follow chlorine disinfection, with a portion of the effluent being 

diverted to the pump station. The pumps (two duty, one standby) will be housed in the chlorine building.  

7.1.2.6 Secondary Reuse Facility  

A new secondary reuse building, which will include a cloth media filter system, recently completed 

construction in 2025. Additional disks and backwash pumps will need to be added to the two filters being 

installed to provide the buildout capacity. It is also expected that pumping upgrades will be required to 

reach the buildout capacity for the effluent/reuse pumps. 

7.1.2.7 Operations Building  

A new operations building will be constructed where the existing west headworks facility will be 

demolished. The building structural design is intended to be CMU slab on grade foundation. Preliminarily, 

the footprint of the building is expected to be about 2,400 square feet. 

7.1.2.8 Solids Treatment  

A new aerated sludge holding tank designed for handling WAS will be located adjacent to the existing 

solids building. The WAS holding tank will include coarse bubble diffusers for mixing with the aeration 

blowers located in the existing solids building. New sludge dewatering pumps will also be located in the 

existing solids building to pull WAS from the WAS holding tank to the screw presses. Additional 

dewatering equipment will be added in the existing solids building to increase capacity. 



DRAFT 
7 Proposed Project / Recommended Alternative 

 Project Number: 181301651  48
 

7.2 Overall Project Implementation Schedule  

Figure 21 presents the proposed project implementation schedule for both the interim aeration upgrade 

project as well as the overall WRF replacement project. This master plan was developed based on the 

projected flows and loads presented in Table 1 and Table 5, respectively. If the flows and/or loads 

deviate from these projections, the project timing presented in the figure below should be adjusted 

accordingly.



DRAFT 
7 Proposed Project / Recommended Alternative 

 Project Number: 181301651  49 
 

Timeline July 2026 January 

2027 April 2027 December 

2027 2036 2038 2040 

Begin design of recommended aeration alternative ✓       

Submit updated financial application to DWQ (optional) ✓    
✓   

Project review meeting with DWQ ✓    
✓   

DWQ construction permit Review  
✓    

✓  

Aeration alternative design out to bid   
✓     

Aeration alternative startup and commissioning    